I ELE LR E b
AEFZCERAICBRT EZRASESL,

123—=9—5FvF

{2 BH &=

HKS

WA FIEBTEMFFITERELTLESL,
HRATHLERZITE TS,

~Jt

FEE. BRAICLE>ERIFHEGOAENTERALTLEZ,

AB @&, TRICSTIERMOARMITAIRETT
AN—BELFAHUBORAENELLGERICE. BONCEEVWEITORFTEICTERSFLEL,

- BHENA 2V —FF v b
A ® BEEEAS
a3 — F N 13001-ANO15
BT SRBAERE E04251-N49031-00 Ver.3-3.02
A—h—ER —vyH#> GT-R
IO URA VR38DETT
&F = 20075128 ~
& = AREGERAT T2/ 81 E"/ﬁ‘?‘yob(13\~002—AN00¢3) NILETY,
(GT570/GT600PackagelZ(F/N1 E> T F v FMEENTUVET, )
OMINLELERR
a4 MIAR HE iR
SYI-RITHAF —ERLIBT. NBIF PP g
I7R=VF35vh i AN IPMAN /W AF=Ib
O ELHHIE
TEA ZES
N FFyh— THMVEFY RN TAIE
XEESEMOERE, 2013FMMABRENEHENTY,
ET D AR 8%
T No. B # £ & AN B
3-3. 01 2012/6 #hR
3-3.02 2013/4 N—=Y )X MEIE

201354 A17TBR1T (REMES. &BH) WIyF-sy— - IR




IN—Y X

B A % g &
1T | 428 —%9—F Assy 2
2 | 4Ly bia7F 2
3 |M4va2—9—5 T34 vk Noi 1
4 |43 —9—5 T35 vk No.2 1
5 |4v32—9—5 T34 vk No.3 1
6 | SOI—2IT7HAKTST Vb 1
T | 4oLy bk TS5y b 2
8 | ITF7HAFRTST v b 1
9 | ZTF7HAKR 1
10 | AR—H— 1
M| 2)ark—XR @70 L=70 2
12 | )arhk—RXp70-¢ 65 2
13 | R—ANY K#48 E—F&A4 T 6
14 | MBRZ ARL kb L=15 4
15 | M87RKJL k L=15 2
16 |MBRTY2Toyx 6
17 |[M8TL—FrDwyiwy 6
18 | M67RJL k L=15 5
19 | M6F+v v THRI)L b L=15 2
20 | M6F v v TAR)L b L=35 1
21 [M6RTY T Iw v 8
22 (M6TL—FrTviw 5
23 [M6TL—FDviry 5= 4
24 (M6T75TF v b 6




EE AR £ HE i
25 [ M6Ez/ILT7BYv o F vy bk 1

26 | M5¥F v v JARIL ~ L=15 4

21 (MR TY 2Ty y 4

28 |M5TL—FDwiw 4

29 [M5TS54 YR bk 4

0 | MTZUDFEREUARILE L=15 8

31 | MTL—Frovyiw 8

32 |MEeiLoavyoFy b 8

B | AR TF—T 8 10x 10 x 300
M | RKRVOT—TF 2 20 x 20 x 300
B | BA4S5vT Ih 10

36 | 24Ty T 10

37 | mikGRAE 1

38 | BfTEREAE 1




FEmE

S PSS

4Y8=D—=5F55 9 No.3 SYT—HITHA KTSHy b

I7HAFR YYAVR—2A ¢ 70 L70 D)IVIR—A ) 70- ¢ 65

ALy MTT5y bk (218)

1. AT TR D#E RS SUHERE

(1) BEGRHHKIBE(N\VEFFYE-)2EHET S,

2 NyTIDOIMFAimFEERS T,




2. )=\ —=YHL4 L.

IR EBAEICE UTEREITROTIIZEL,
(1) AVF 7T 5N T . (EFR)

-

(2) PUHDN-ZEH T,

SRIVME TLF vy TRIEHDET

) FII-FAN-EBWHNT,




4) GEIHOhT7%5 7,

6) IMUA—-DONT5E5NT . (ER)

(6) 70V NV ZEERSNT,

(1) R=2AV PSS




8) FUHA-AN=T35yhemsNd, (EH)

9 LAVK—2&EENT,

(10) ZAND—=35D MBS T,

A1) AVBR=D—=3TI 75114 FEEHN T,
(URy 4 ERrEYIET LB )




(12) 13D —3=m57, (EH)

oo emlesdl
’ |\|I\II‘ |‘ Il H

h'\"\‘l\h Il \” |

@, "\‘,_'ILM

=AI:M6 RILE 2 @, F—2)NVUEF 4@ Z@:M8FRILE 108

(13) I7H4 RISy b ERS T,
I7AVAVTIoY— Ry b, I7HR—VDEIY—%
=l B (CER4 LTHS,

(14) SYTI-RIT7HA FEERMN T,

N—FAERELIY-EELICHT, I7770rVERSNT (EH) I7k—V(ER) . NOATH=FHRIL MRS T,




3. SVYI-RIFPHAFDMI

(1) EMIEHFRORICHEL., BRI D EUIRT S,
MIEmRD




MIT&E RO (FEH)

_10_



2) SYT—ATTHAKTSTy MR 13,

SYI-RIT7HA RISy
M6 Lk L=15 (3 {&)

M6 AUV Iy w (3 @)
M6 FL—FrDvdr 5—3 (31@)
M6 75V IFyk (3 &)

X1/C BT IFTDMR.1/C ESVI—RITVHARNF B TREEESHCMIUL, FiHEE(75,

4. SII-KI7H1 FOERAT(T

(1) NURFYA-ZFERLTISMY FFy b EEF(T3,

P33 M5 734V KFvk (448)

(2) 2VI—RIT7HARFERATITS,

[ARUU5—7 10x10%x300 M@ |

_11_



5. 125—D—5 Assy DER{F (T

(1) 413—H—37355 Yk No.2 &Hyﬁh‘%o_

A8—=D—5F559F No.2
M6 750 JFy M2 &)

SEESSEEEEEER=EERE 1 L
Gl

(2) 7379 No.3 ZENT(F%,

7559k No.3

M6 vy SRILE L=15 (2 &)
M6 2Ty oe (2 f8)
M6 FL—FDwdw (2 1@)

(3) 755Yh No.1 BEF(T3,

458—=D—5755yk No.1
AR—H—

M6 FvvFRIL+ L=35

M6 A ST Ty%

M6 TL—FDovw 5—J

_12_



(4) 13—=D—5 Assy EETFIRICF HULEBLED.
I73Y dVFoY—IMT=8F3,

[ 34597 (8) (1@ |

3}
-
N!‘?fﬂm—d

/

~

~
-~
—
—
-
s
=
-
-

WD) TELRISES T, 345y TCEE

48—D—35 Assy (2 {@)
M8 iRAVRILE L=15 (4 {&)
M8 AFUVH Iy (4 1)
M8 FL—FDvow (4 &)
RA5yF ()

(4) IPKR—VERMHT3, (EH)

s
{137 8~8.5mm [HEKT B, /C LEIOTSHY Me£EEDICT B,

_13_



6. 13—=D—=3I7H4 FOMI - BftF
(1) MEIPHAEOMT pr
YRy NEERIRE . TPHA DTSy M
wWohT .

_14_



(4) I774 FEAFFRERT. IPHA FERTT5,

I7HAER

W25 JFERZURILE L=15 (8 @)
WMRFYyv5ovvw  (81E)
WMI7L—rTvsy (81E)

(68) ARVIT—TZEF33,

2RO STF—F 10x10x300 (6 {@) |

SR
b VYU

i

rres

(I
W

—

—_— ==
ARVOT—T

20%20x300 (M@

(6) I7H4 FEEMKICERFF(T3,

M5 3+ FRIL k L=15 (4 {&)
MRFYoTDoysw (44E)
MW FL—royiy (4 1&@)

_15_



(1 I7HARTSTy N eEmTT5,

: A
W .

-

r,

I7HA RISk

M6 RILE L=15 (2 {&)
M6 2TV Dye (2 @)
M6 FL—FDwdv (3 1E)
M6 7o IFyh (1 1E)
M6 EILoOvDry (1 &)

6. 13—D—3BEEDETF

(1) AV8=D0=3) 1T K—2&B T 1%, (EHA)

ALy bixg 7T (2 @)
ALy b4 T TSHY E (2 &)
M8 ARJL k L=15 (2 1@)
MRFTYoTIySx (2 &)
MIL—FrIoviy (2 1)
Syarvik—X ¢70 L=70 (2 1&)
yavik—RX ¢70— 65 (2 1@)

R—RINV K48 E—FKA4A4 T (6 &)

X IPAY AVTIH—IMMTRAUR—D—F Assy &
FHLTWBVIEEHERT S,

_16_



7. 7=\ =YDHE{F(F

(1) ROERICARY IT—TEETFT2,

(2) F0ith)—2IV)S—YEERS LIz ES DO FIETEAT (T3,
3) INWWT) -0+ AIHFERAT (T3,

8. MIHERDHERE

(1) BAFIFERE TR, BT EIRRAED TETITEDOHERE] IS/ > THEBERXRZTLE->TLESL,

_17_




BA2H TyF-or— IR

T418-0192 #EERE L =ML 7181

http://www.hks—power.co.jp/

FfEIE, PELRLICEET S EAHYFIDTITERLSIESLY,
(REMETS. &) () TyF-7—-IX

_18_



INTERCOOLER KIT
INSTALLATION MANUAL

HK'S

Installation must be done by a professional.
Read this manual prior to the installation.
Always have access to this manual as well as a factory service manual.

2 Make sure the vehicle is applicable to this kit.

NAME OF PRODUCT | INTERCOOLER KIT

PART NUMBER 13001-ANO015

INSTRUCTION P/N E04251-N49031-00 Ver.3-3.02

APPLICATION NISSAN GT-R

ENGINE VR38DETT

YEAR 2007/12 -

REMARKS HKS Piping Kit (P/N 13002-AN003) is required in order to use this Kkit.

(Piping Kit is included in GT570/GT600 Package.)

QOThe following maodifications to factory parts are required in order to install this kit:

Part Modification Material Details

Radiator Air Guide | Partially cut and drill holes | PP Resin

Horn Bracket Expand the mounting holes | Steel

OThe following special tools are required in order to install this kit:

Item Description

Blind nut pliers Tool to install a blind nut.

NOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to safely perform service
operations on your vehicle. This manual assumes that you are familiar with typical automotive systems and basic
service and repair procedures. Do not attempt to carry out the operations shown in this manual unless these
assumptions are correct. Always have access to a factory service manual. To avoid injury, follow the safety
precautions contained in the factory service manual.

REVISION OF MANUAL

Rev. Number Date Details
3-3.01 2012/06 1% Edition
3-3.02 2013/04 2" Edition

Published in April, 2013 by HKS Co., Ltd. (Unauthorized reproduction is strictly prohibited.)

_19_



PARTS LIST

NO. DESCRIPTION QT REMARKS
1 | Intercooler Assembly 2
2 | Inlet Pipe 2
3 | Intercooler Bracket No.1 1
4 | Intercooler Bracket No.2 1
5 | Intercooler Bracket No.3 1
6 | Radiator Air Guide Bracket 1
7 | Inlet Pipe Bracket 2
8 | Air Guide Bracket 1
9 | Air Guide 1
10 | Spacer 1
11 | Silicone Hose 70mm L=70 2
12 | Silicone Hose 70mm-65mm 2
13 | Hose Clamp #48 Bead Type 6
14 | M8 Button Bolt L=15 4
15 | M8 Bolt L=15 2
16 | M8 Lock Washer 6
17 | M8 Flat Washer 6
18 | M6 Bolt L=15 5
19 | M6 Cap Bolt L=15 2
20 | M6 Cap Bolt L=35 1
21 | M6 Lock Washer 8
22 | M6 Flat Washer 5
23 | M6 Flat Washer (L) 4
24 | M6 Flange Nut 6

_20-



NO. DESCRIPTION QT REMARKS
25 | M6 Self Lock Nut 1

26 | M5 Cap Bolt L=15 4

27 | M5 Lock Washer 4

28 | M5 Flat Washer 4

29 | M5 Blind Nut 4

30 | M4 Flange Button Bolt L=15 8

31 | M4 Flat Washer 8

32 | M4 Self Lock Nut 8

33 | Sponge Tape (S) 8 10x10x300
34 | Sponge Tape (L) 2 20x20x300
35 | Tie Wrap (S) 10

36 | Tie Wrap (M) 10

37 | Instruction Manual 1

38 | Installation Manual 1

_21_




Main Parts:

Intercooler Assembly Inlet Pipe (2pcs) Intercooler Bracket No.1 Intercooler Bracket No.2

Intercooler Bracket No.3 Radiator Air Guide Bracket Air Guide Bracket Inlet Pipe Bracket (2pcs)

Air Guide Silicone Hose 70mm L=70 Silicone Hose 70mm-65mm

5. Before Installation

(3) Make sure a blind nut installation tool is available for use
during installation.

(4) Disconnect the negative cable from the battery.

_22_



6. Removal of Factory Parts,.

Use this instruction manual and the manufacture’s service manual as a reference.

(15) Remove the inner fenders from both sides.

(16) Remove the under cover.

(D The bolts for the under cover are located underneath
the rubber caps.

(17) Remove the radiator cover.




(18) Disconnect the G-sensor coupler.

(20) Remove the front bumper.

(21) Remove the energy absorber.

_24-



(22) Remove the under cover bracket from both sides.

(23) Remove the bumper reinforcement.

(24) Remove the oil cooler duct.

(25) Remove the intercooler air guide.

(Cut off four rivets to remove the air guide.)

_25-



(26) Remove the intercooler from both sides.

D u\‘ il M |'\‘

Front::M6Bolt x 2, Hose Clamp x 4 Rear: M8 Bolt x 10

(27) Remove the air guide bracket and disconnect sensors for

the A/C condenser, engine hood, and air horn.)

(28) Remove the radiator air guide.

Disconnect the harness and temp sensor. Remove the air funnel from both sides. Remove the horns and P/S cooler bolts.

_26_



7. Modification of Radiator Air Guide

(2) Cut the radiator air guide along with the white line as shown in the diagrams below.
Modification @




Modification @ (Details)

Modification @

_28-



(3) Install the Radiator Air Guide Bracket using the
following provided parts.

Radiator Air Guide Bracket
M6Bolt L=15 x 3

M6 Lock Washer x 3

M6 Flat Washer (L) x 3
M6Flange Nut x 3

2 If the radiator air guide comes in contact with the Intercooler assembly when the
intercoolers are installed, further modification may be required to avoid unnecessary
contact.

8. Installation of Radiator Air Guide

(1) Install the blind nuts using the blind nut pliers.

P33 M5 Blind Nut (4 pcs)

(2) Install the Radiator Air Guide with the provided

Sponge Tape (S).

|Sponge Tape (S) 10x10x300 (2pcs) |

Sponge Tape

_29_



5. Installation of Intercooler Assembly

(1) Install the Intercooler Bracket No.2.

Install the bracket using the factor
bolts.

Intercooler Bracket No.2
M6 Flange Nut (2 pcs) !
Remove the factory bracket.

LVHHHH!HHIHI 1) L
T

Drill 6mm holes over the holes in the Secure the flange nut usin the factory
bolts.

bracket.

(2) Install the Intercooler Bracket No.3 using the

following provided parts.

Intercooler Bracket No.3
M6 Cap Bolt L=15 x 2
M6 Lock Washer x 2
M6 Flat Washer x 2

(3) Install the Intercooler Bracket No.1 using the
following provided parts.

Intercooler Bracket No.1
Spacer

M6 Cap Bolt L=35

M6 Lock Washer

M6 Flat Washer (L)

'm'._._\ ‘l,l':‘l.“‘j i L (T T j
f Insert the Spacer between the bracket and the facto
bracket.

_30-



(4) Bend the factory pipe of the air conditioner to avoid unnecessary
contact with the Intercooler assemblies when they are installed.

| Tie Wrap (M) x 2 |

33
-.._,.} fim—rt

i

~
-~
-~
.
o~
-
-
~
-
-

e # Secure the lower pipe towards the upper pipe
Remove the factory pipe clamp. using tie wraps.

(5) Install the Intercooler assembly to both sides.

Secure the factory temp sensor to
the factory harness with a Tie Wrap.

Temporarlly tighten the top bolts to the
intercoolers to install the horns.

Intercooler Assy x 2

M8 Button Bolt L=15 x 4
M8 Lock Washer x 4

M8 Flat Washer x 4

Tie Wrap (M)

(6) Install the horns to both sides.

S " ‘o
gl
. ®

] T ——

Enlarge the holes diameter to
8-8.5mm

Install the top brackets to the intercoolers.




6. Installation & Modification of Intercooler Air Guide

(1) Remove rivets and air guide bracket.

_32-



(4) Dirill holes as shown in the diagram on the right,
and install the air guide using the following

provided parts.

Air Guide
M4 Flange Button Bolt L=15 x 8

M4 Lock Washer x 8
M4 Flat Washer x 8

(5) Affix the Sponge Tape.

Sponge Tape (S) x6

b VYU

i

AR

rres

R
T

= = 3

Sponge Tape (L) x2

(6) Install the air guide to the vehicle using the following
provided parts.

M5 Cap Bolt L=15 x 4
M5 Lock Washer x 4
M5 Flat Washer x 4

_33-




(7) Install the Air Guide Bracket.

Air Guide Bracket
M6 Bolt L=15 x 2
M6 Lock Washer x 2
M6 Flat Washer x 3
M6 Flange Nut x 1
M6 Self Lock Nut x 1

6. Installation of Intercooler Pipe

(1) Install the Intercooler Pipes and Hoses to both sides using the following provided parts.

nlet Pipe x 2

Inlet Pipe Bracket x 2
M8 Bolt L=15 x 2

M8 Lock Washer x 2
M8 Flat Washer x 2
Silicone Hose 70mm L=70x 2
Silicone Hose 70mm—65mm x 2
Hose Clamp #48 Bead Type x 6)

% Make sure the A/C condenser pipe does not
come in contact with the Intercooler assembly.

Remove the factory 1/C grommet, install it to the
bracket.

IIIII

Reuse the factory Bolt
R

_34-




7. Reinstallation of Factory Parts

(4) Affix the Sponge Tape to the position shown in the

diagram on the right.

| Sponge Tape |,

(5) Reinstall all removed factory parts in the opposite order of removal.

(6) Reconnect the negative cable to the battery terminal.

8. Confirmation After Installation

(2) After the installation process is complete, check all items listed in the “Confirmation after Installation” section
of the Instruction Manual.

_35-



